



Table with 4 columns: CLIENTE, FECHA EMISION, PAGINA, and a large text area for analysis details. CLIENTE: PLESA ANAHUAC Y CIAS, S.A. DE C.V. FECHA EMISION: 29.03.2016 PAGINA: 1. Analysis text: NOSOTROS CERTIFICAMOS QUE LOS ANALISIS Y/O PRUEBAS MOSTRADAS EN ESTE REPORTE SON CORRECTOS Y ESTAN CONTENIDOS EN LOS REGISTROS DE LA COMPANIA. Signature: ING. RAMIRO CISNEROS MENCHACA. PRUEBAS MECANICAS Y CERTIFICACION.

Table titled 'COMPOSICION QUIMICA' with columns for chemical elements: C, Mn, P, S, Si, Cu, Cr, Ni, Mo, Al, V, Nb(Cb), Ti, Sn. Rows include COLADA and specific material codes like 460049, 5543092, 5543183 with their respective values.

Table titled 'PRUEBAS AL PRODUCTO' with columns: COLADA, NO. ROLLO, ESPESOR(Plg.), DUREZA. Rows list material codes and their corresponding thickness and hardness values.

Table titled 'PRODUCTO EMBARCADO' with columns: COLADA, NO. ROLLO, ESPESOR(Plg.), ANCHO(Plg.), PEDIDO, PARTIDA, ENTREGA, PED. CLIENTE. Rows list material codes and their shipping details.

Table with columns: COLADA, NO. ROLLO, NORMA. Rows list material codes and their corresponding standards (AH/5%).

FIN DE DATOS

EL COMPROMISO DE AHMSA ES SOLO CON EL CLIENTE INDICADO EN ESTE CERTIFICADO, Y SOLO ACEPTAMOS EL DOCUMENTO ORIGINAL. EMITIO : S0550188